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No.: SL119002226356TX

The following samples were submitted and identified by the client as:

Three samples of downmat XP 7M 2020 V3 masked as (A) Sample 1 (B) Samples 2 (C) Sample 3
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Test Results :
Thermal Resistance of Sleeping Pad (ASTM F3340-18)

Test conditions:

Ambient temperature: 20+0.5°C

Relative humidity: 35+5%

Hotplate temperature: 35+0.1°C

Cold plate temperature: 5£0.1°C

Inner pressure before compression: 3.5+0.2 kPa
External pressure: 2.0+0.1 kPa

Result:
R-value (ft>-°F-h/Btu)
Sample Location 1 Location 2 Location 3 Average
(head end) (foot end) (center)

Sample A 6.06 5.81 5.76 5.88

Sample B 5.45 6.64 5.78 5.96

Sample C 5.69 5.55 5.34 5.53
Remark:

1. The higher the R-value of the sleeping pad sample, the better the thermal insulation.

Photo:

Sample: A
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Sample: B

*** End of Report ***
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